0130717

JK 4 DOOR ROOF RACK ASSEMBLY

PERFORMANCE EXHAUST

DRIVER SIDE ASSEMLBY
PASSENGER SIDE ASSEMLBY (3)
DRIVER SIDE FRONT BRACKET
PASSENGER SIDE FRONT BRACKET o
DRIVER SIDE REAR BRACKET
PASSENGER SIDE REAR BRACKET
FRONT/REAR CROSSMEMBER [2 PCS]

CENTER CROSSMEMBER

KNOB [2 PCS]

UPPER GASKET [4 PCS]

5/16" FLAT WASHER [42 PCS]

5/16"NYLOC NUT [24 PCS]

LOWER GASKET [4 PCS]

5/16"'x2.5" BUTTON HEAD SCREW [8 PCS]
5/16'x1" BUTTON HEAD SCREW [16 PCS]
GROMMET [6 PCS]

PLEASE READ BEFORE STARTING INSTALLATION

While MBRP Inc. has made every effort to ensure that all components of this kit are of superior
quality and properly packaged, it is the installer’'s responsibility to ensure the following

that ALL components shown above are present.
that ALL mating components fit together.
that there are no damaged components.
that the system you have purchased is appropriate for your vehicle year, model and
configuration.

T E oL ON AW

OO

. that the system will not inferfere with any modifications previously installed or planned.

. that you have read and understand these instructions.
If you have any questions or are uncertain about any aspect of the installation of this kit to
your vehicle please contact your dedler before commencing installation.

0130717C) 3/09 PAGE 1 OF 4




Figure 3

PERFORMANCE EXHAUST

2007-2009 Jeep JK 4dr Roof Rack Kit

1. Mark the holes to be drilled in the factory hardtop using the
supplied Hole Templates. There is a front and rear
template. LH and RH are mirror image of each other and will
use the same template. Trim the template and tape it to the
inside of the hardtop. ENSURE THE PROFILE OF THE
TEMPLATE FOLLOWS THE PROFILE OF THE SIDE
WINDOW AND FLUSH WITH THE LOWER LIP. Using a
fine point marker, mark the center point of the hole. Repeat
for all 16 hole locations. Refer to Figure 1.

2. Remove the 4 corner factory hard top mounting bolts,
leaving the center 2 in place. Loosely attach the Driver and
Passenger side, Front and Rear mounting Brackets using
the previously removed bolts. The front brackets can easily
be identified by the cut-out in the lower pad for light wiring
access. NOTE, the mounting pads on these brackets may
not be completely flush with the inner surface of the hardtop.
This is normal.  Refer to Figure 2.

3. VERIFY ALL 16 HOLE LOCATIONS LINE UP WITH THE
CENTER MARKS YOU MADE IN STEP 1.

BEFORE YOU DRILL ANY HOLES.

The inner brackets are flexible and have provisions for
adjustment within reason. If your brackets will not line up
with the template, please contact MBRP Inc. before
continuing.

4. Once you have verified that the mounting holes will line
up correctly, remove the inner brackets and use a 3/8” drill
bit to drill the mounting holes in the hardtop as marked in
step 1.

5. Reinstall the 4 inner brackets leaving the mounting bolts
loose.

6. Install the Driver Side Assembly by pre assembling with
the supplied 5/16”x1” Button Head Screws. Be sure to
place a 5/16” Washer under the head of the screws. Next
slide the supplied Upper and Lower Gaskets over the
threads of the screws. The Gasket will help hold the screws
in place while installing the assembly. Refer to Figure 3.

0130717 03/09 Page 2 of 4



Figure 4

Figure 7

PERFORMANCE EXHAUST

7. Lift the Driver Side Assembly into position on the side of
the hardtop. Line up the holes and slide the 5/16”x1”
Button Head Screws through the hard top, through the
holes in the Inner Brackets, and secure using the supplied
5/16” Nyloc nuts and 5/16” Washers. Do not tighten the

bolts yet. You will need 2 people for this step. Refer to
Figures 4 and 5.

8. Install the Front and Rear Crossmembers by sliding the
ends of the Crossmembers into the ends of the Driver Side
Assembly. Ensure the accessory mounting pads are facing
up, the light wiring holes are facing rearward on the Front
Crossmember, forward on the Rear Crossmember, and the
bolt holes in the Crossmember line up with the holes in the
Driver Side Assembly. Secure the Crossmember by using
the supplied 5/16”x2.5” Button Head Screws. Use the
Supplied 5/16” Nyloc Nuts and Washers. No washers are
required under the head of the screws. Do not tighten yet.
Refer to Figures 6 and 7.



0130717 03/09 Page 3 of 4



PERFORMANCE EXHAUST

9. Preassemble the Passenger Side Assembly as in Step
6. Lift the assembly into position as before. Be sure to align
the Crossmembers with the Passenger Side Assembly as
well. Some adjustment may be required to get everything to
line up and slide into position, this is why all fasteners have
been left loose. Secure the Passenger Side Assembly to
the hardtop using the supplied 5/16”’x1” Button Head
Screws and Washers. Secure the Crossmembers to the
Passenger Side Assembly with the supplied 5/16"x2.5”
Button Head Screws and Washers. as in Step 8. 2 people
will be required for this step as well. Refer to Figure 8.

10. Install the Center Crossmember by choosing a location
and securing with the supplied Knobs and 5/16” Washers.
Refer to Figure 9.

11. Tighten all fasteners. Be careful to not over tighten,
damage to the finish may result.

Figure 9

Congratulations! You are finished. Thank you for purchasing an MZ&7 /nz. Product.

0130717 03/09 Page 4 of 4



